POS NO. SPARE PART DESCRIPTION PCS ITEM NO.

E/j;%o:_%ezlgaéc: _?_lverter with 3 Outlets Trim with Handle 5596840
1 Handle Body to Cut off Valve 1 5597890
2 Square Rosette 89 1 12872790
3 Handle C20B 1 |5582100
4 Movable sleeve set 1 (5121300
5 |Extension L92,5 1 |2869800
6 Knurled Handle Sleeve M38x1 1 |5597860
7 Connector 1 |5184990
8 Screw M4x90 DIN965A 1 (2097477
9  |Screw M4x25 ISO-2009 1 [9903231
10 |Plug no.3 1 |5108300
11 |Slide Washer 1 |2806640
12 |Handle ring 1 |5060990
13 |Collar gasket 2 5121495
14 |OR 3x1 1 [9917040
15  |Plug M3 4 12876990
16 |Screw M4x6 1SO4027 1 (9903212
17 | Screw M4x6 PN-EN ISO 4029 2 |9903157




